

Website: <http://www.hs-epoxy.com>

<http://www.epoxy-c.com/>

## Certificate Of Analysis Of BGE、D-501

CAS NO.: 2426-08-06

Product Type: BGE、D-501 (Butyl glycidyl ether)

Test Items	Condition	Result
MFG.DATE	-----	20180628
Appearance	Colorless transparent	Colorless transparent liquid
Color, APHA	≤60	30
Viscosity, mPas (25°C)	1~4	3
Epoxyde equivalent, g/eq	≤200	192.3
Epoxy value, eq/100g	0.5~0.56	0.52
Hydrolyzable chloride, eq/100g	≤0.02	0.0026
Inorganic chlorine, eq/100g	≤0.005	0.0017
Moisture content, %	≤0.1	0.0062

Appearance: Colorless transparent

Test Result: All Pass

Test Person: Han HongJun

Check: Wei Kuai

